
Group: 9LD

Engine: 9LD 561-2   Drawing: D

CONTROLS/LUBRICATING SYSTEM

POS. CODE DESCRIPTION Qty

  1 «–––––» oil cartridge cap with M 14 hole - see notes 0

  4a 9680.058 pressure oil valve 1

  5 «–––––» spring - see notes 0

  7 2516.061 REMOTE ACCELER.CONTROL-HAND STOP 1

  7 2516.094 REMOTE ACCEL.CONTROL-WITHOUT STOP 1

  7 2516.109 REMOTE ACCELER.CONTROL-HAND STOP 1

  7 2516.114 REMOTE ACCELER.AND STOP CONTROL 1

  8 3240.019 nut M 8 alpha brass 2

  9 9180.192 cable end 2

 11 2381.015 TORQUE CONTROL 1

 11 8576.006 EXTRA FUEL DEVICE 1

 12 6780.089 stud M 8 X 28 (45) 1

 13 3240.018 nut M 8 1

 14 3240.008 nut M 6 1

 15 1760.041 bolt M 6 X 1 X 40 1

 16 3240.008 nut M 6 1

 17 1760.041 bolt M 6 X 1 X 40 1

 18 4670.058 copper gasket diam. 8,2X12X1,5 1

 19 5830.119 nut 2

 20 9790.023 screw M 5 X 7 2

 21 5200.108 cable adapter plate 1

 22 3240.164 nut M 8 1

 23 5200.323 control lever 1

 24 «–––––» O ring 137 - see notes 0

 29 9455.131 lub.oil pipe 2

 30 1400.387 eXtended dipstick (mm 110) 1

 31 1400.438 dipstick (mm 145) 1

 31 1400.515 dipstick  std (mm 110) 1

 32 7555.004 washer diam. 6 1

 33 «–––––» pin 0

 33 6040.015 pin 1

 38 5168.052 tabwasher 1

 39 3240.131 nut 1

 40 3240.058 nut 1

 42 4775.526 gov. housing gasket 1

 43 9730.018 screw M 6 X 45 1

 44 «–––––» screw 0

 46 1770.042 bolt M 8 X 1,25 X 10 1

 47 5200.108 cable adapter plate 1

 48 3240.164 nut M 8 1

 49 5200.108 cable adapter plate 1

 50 3240.164 nut M 8 1

 51 «–––––» cap 0

 52 3240.164 nut M 8 1

 53 1240.077 snap ring 1

 54 7625.098 washer diam. 8,4 1

 55 6545.009 knob 1

 56 4340.067 jacket 1

 57 «–––––» head filter oil conn. - see notes 0

 57a 7265.021 oil filter connector 1

 57b 7330.343 oil filter connector 1

 58 «–––––» oil filter cartridge - see notes 0

 58 2175.060 oil filter cartridge for low temperature 1

printed by LOMBARDINI:   11/08/2010  -      1



Group: 9LD

Engine: 9LD 561-2   Drawing: D

CONTROLS/LUBRICATING SYSTEM

POS. CODE DESCRIPTION Qty

 58a 2175.107 oil filter cartridge (mm 59) 1

 58a 2175.131 oil filter cartridge (mm 90) 1

 59 «–––––» oil filter cover - see notes 0

 61 3240.036 nut M 10 1

 62 7565.011 washer diam.10 1

 63 4936.009 oil pump drive gear 1

 64 6605.037 lub.oil pump ass.y 1

 65 «–––––» key 0

 66 9330.033 dipstick guard 1

 67 7625.012 washer diam. 8,4 1

 68 9732.074 screw M 8 X 20 1

 69 1165.010 circlip 1

 70 3240.008 nut M 6 1

 71 7555.004 washer diam. 6 1

 72 5200.760 operating arm 1

 73 «–––––» support pin - see Pos. F 72 0

 74 2690.287 HAND CONTROL 1

 75 «–––––» sleeve 0

 77 8460.055 locating dowel 2

 78 1200.034 O ring 105 1

 79 9732.078 screw M 6 X 25 5

 80 5680.077 spring 1

 81 6870.021 stud 1

 82 5200.110 lever 1

 83 1200.034 O ring 105 1

 84 5680.077 spring 1

 85 1241.009 circlip diam. 19 1

 86 «–––––» spring 0

 89 5200.154 pivot arm 1

 90 1770.009 bolt M 8 X 1,25 X 35 2

 91 7565.007 washer diam. 8 2

 93 1200.001 O ring 108 1

 95 5090.010 oil strainer 1

 96 7565.004 washer diam. 6 1

 97 1400.094 dipstick (mm 520) 1

 98 7625.106 washer diam. 7,1 2

 99 9761.043 screw M 6 X 10 1

100 6140.370 pin 1

101 5200.587 governor push rod actuator 1

102 3527.246 spacer 1

103 5550.026 eXtra fuel spring 1

103 5801.180 eXtra fuel spring (compressor version) 1

104 1241.009 circlip diam. 19 1

105 3000.004 ball bearing 2

107 1200.034 O ring 105 1

108 1241.009 circlip diam. 19 1

109 1200.034 O ring 105 1

110 «–––––» spacer 0

112 5680.077 spring 1

113 9245.135 tie rod 1

114 9730.024 screw M 8 X 16 2

115 6370.281 plate 1

116 5200.583 lever 1

printed by LOMBARDINI:   11/08/2010  -      2



Group: 9LD

Engine: 9LD 561-2   Drawing: D

CONTROLS/LUBRICATING SYSTEM

POS. CODE DESCRIPTION Qty

117 5680.077 spring 1

118 5200.154 pivot arm 1

119 8430.065 locking needle 1

120 7555.029 washer diam. 8 14

121 1770.155 bolt M 8 X 1,25 X 30 14

121 9732.063 screw M 8 X 35 14

122 9080.182 plug diam.10 1

123 6645.619 OIL PAN high capacity 5 liters 1

123 6645.639 OIL PAN 3 oil drain plugs 1

123 6645.640 OIL PAN (side discharging) 1

124 4670.016 copper gasket diam.14 1

125 8965.005 oil drain plug M 14 1

126 4601.177 sump gasket 1

127 5200.585 lever  1

128 8785.103 actuating arm 1

129 5655.349 spring 1

130 1541.106 balance lever 1

131 5655.349 spring 1

132 1165.005 circlip diam. 6 1

133 7625.010 washer diam. 8 1

134 9730.031 screw M 8 X 40 2

135 7748.031 washer 2

136 4775.421 gasket 2

137 7625.012 washer diam. 8,4 2

138 3240.018 nut M 8 2

139 7350.051 oil cooler 1

140 9485.176 oil pipe  mm 175 1

141 «–––––» oil line - see notes 0

141a 9485.281 oil line 1

142 5953.036 nipple 3

143 4670.019 copper gasket diam.16 3

144 «–––––» spacer - see notes 0

144a 3902.353 oil flange 1

145 1901.155 union bolt M 14 1

146 4670.061 copper gasket diam.14 2

147 1202.036 O ring 1

148 5151.075 plate 1

printed by LOMBARDINI:   11/08/2010  -      3



Engine: 9LD 561-2  Drawing: D

printed by LOMBARDINI:   11/08/2010


